
GUJARAT POLLUTION CONTROL BOARD (GPCB)

AN OVERVIEW OF INNOVATIVE INSTRUMENTS 

FOR ENVIRONMENTAL GOVERNANCE

Chirag Bhimani

Deputy Environmental Engineer

Gujarat Pollution Control Board

INDIA

At

Evidence for Policy Design (EPoD)

Center for International Development

Harvard Kennedy School

Harvard University

Cambridge, MA, USA



GPCB constituted under the Water (Prevention 

and Control of Pollution) Act, 1974,

 To protect the environment, prevent and 

control the pollution of water in the State 

of Gujarat,

 Entrusted with the Central Acts and 

relevant  Rules for pollution control as

notified thereof from time to time

2

INTRODUCTION



Development of all around capabilities to protect the
[...]
regard to the standards for the quality of air laid down by the
Central Board, standards for emission of air pollutants into the
atmosphere from industrial plants and automobiles or for the
discharge of any air pollutants into the atmosphere from any other
source whatsoever not being a ship or an aircraft

• Provided that different standards for emission may be laid down
under this clause for different industrial plants having regard to the
quantity and composition of emission of air pollutants into the
atmosphere from such industrial plants.

• To advise the State Government with respect to the suitability of
any premises or location for carrying on any industry which is likely
to cause air pollution.

35

FUNCTIONS



Under the Environment (Protection) Act, 1986 and various Rules made

thereunder :

•Specifying standards

•Guidelines for their operation

•Specifying compliance periods

•Checking compliance of standards

•Identification of critically polluted areas

•Receiving information on excess discharge of environmental pollutants

•Receiving notice about alleged offences and complaints in a State

•Receiving Environmental Statements

36

FUNCTIONS & POWERS



Bio Medical 
Authorisation

During 
Year 

2010-11 

During 
Year 

2011-12 

Application 
received

2188 2490

Application 
Granted

1703 1605

Application 
Rejected

135 55

Under 
Process  

349 830

37

Applicability of the Rules to:-

any institution generating bio-medical 

waste which includes :-

 A hospital, nursing home, clinic, 

dispensary, veterinary institution, 

animal house, pathological laboratory, 

blood-bank etc.

 An operator of a facility for the 

collection, reception, storage, 

transport, treatment, disposal 

BIO-MEDICAL WASTE (MANAGEMENT 

AND HANDLING) RULES, 1998



38

 Plastic carry bags shall not be less 

than 40 micron in thickness

 Food stuff items will not be allowed 

to pack in recycle plastic or 

compostable plastic carry bags

 Use of plastic materials in sachets 

for storing, packing or selling gutkha, 

tobaco and has been banned.

 For enforcement of provision of 

these rules manufacturer and 

recycler of plastic shall have to 

register with SPCB

Plastic Waste 
Registration

Up to 
March 
2011

Up to 
March 
2012

Application 
received

422 539

Registration 
issued 

303 402

Closure 
issued under 

EPA
26 44

THE PLASTIC (MANAGEMENT 

AND HANDLING) RULES, 2011



Noise monitoring during Navratri festival

• In order to implement provisions of Noise (Regulation & 

Control) Rules, 2000 and compliance of various 

directives, the Board through its all the Regional Offices 

carried out noise level monitoring during festival of 

Navratri, Dasera and Diwali.

NOISE POLLUTION (REGULATION AND 

CONTROL) RULES, 2000



Sample 
Collected

During 
Year 

2010-11 

During 
Year 

2011-12 

Water Act 18445 16450

Air Act 3667 3361

E (P) Act 247 181

 Industrial and domestic effluents collected 

under the provisions of the Water Act and the 

EP Act, and river and ground water sample 

collected under various projects –GEMS, MINAR

 Adopted a concept of detailed inspection of 

an industrial set up instead of just visiting for 

sample collection. 

 Officers are giving corrective measures in 

writing at the site after detailed inspection 

and also doing follow-up for the real sense 

compliance

SAMPLING AND MONITORING UNDER THE 

WATER, AIR AND E. P. ACTS



• In the initial stage, the Board pursued industries to comply with the 

provisions of  Acts and Rules by means of training, Seminars, Workshop, 

consultation and  meetings with the Associations 

• Statistics of issued notice of direction, closure direction:-

NOTICES
Issued

During 
2010-11 

During  
2011-12 

Water Act
600 654

Air Act 475 368

E (P) Act 30 33

CLOSURES
Issued

During 
2010-11 

During 
2011-12 

Water Act 604 555

Air Act 210 271

E (P) Act 43 65

PROSECUTION LAUNCHED AND OFFENCES 

COMPOUNDED



• However, even after giving notice 

and subsequently sufficient time to 

provide EMS and to comply with 

norms, the situation did not improve 

in many cases and the Board had to 

initiate legal action in accordance 

with the provisions of the  Acts 

against the defaulter industries

Up to
31-3-11

Up to
31-3-12

Cases 
Filed in 
the 
Court

3416 3450

Cases 
disposed 
off

2150 2197

Cases 
pending 
in the 
Court

1266 1253

PROSECUTION LAUNCHED AND OFFENCES 

COMPOUNDED



Regular Sampling and Monitoring of Water Bodies of the State:

GEMS (Global Environmental Monitoring System)

MINARS( Monitoring of Indian National Aquatic Resources System)

Bio-Monitoring of Water Bodies

Coastal Zone Monitoring Program

Kalpsar Project

Regular Sampling and Monitoring of Ambient Air Quality in the State:

National Ambient Air Quality Monitoring (NAAQM)

State Ambient Air Quality Monitoring (SAAQM)

ICZMP- GPCB is one of the PEAs for Coastal Water Physico-Chemical

Parameters

43

IMPORTANT PROJECTS



Present status of underground 
drainage scheme

Urban Local 
Body 
covered

26

Sewage 
Generation 

237 MLD

Sewage 
collection

237 MLD

Sewage 
Treatment 

237 MLD 
(Oxidation pond, 
aerated  lagoons)

Disposal Partially used in 
Agriculture & 
partially in 
Natural  drain.

Future Five Year Planning
No. of Urban 
Local Body 
cover

133 + Upgradation in 26 
ULB mentioned above

Sewage 
Generation

1400 MLD

Sewage 
collection

1400 MLD

Sewage 
Treatment

1400 MLD

Oxidation pond,  

Areated Lagoons, 

Activated Sludge 

process, UASB, SBR 

technology etc.
Disposal Partially used in 

Agriculture & recycling 
of treated water

SEWAGE GENERATION AND DISPOSAL



1. Total number of STP: 76

(a)STP in operation: 72

(b)STP under installation: 04

2. Total number of Oxidation Ponds: 34

SEWAGE TREATMENT PLANTS (STP)



• All the municipal authorities to arrange for collection, segregation, 

transportation and suitable disposal of municipal wastes of the 

municipal towns/cities. 

• They need to obtain authorisation of the Board

• All municipal authorities responsible for collection, segregation, 

storage, transportation, processing & disposal of municipal solid wastes 

State Data:

 59 Nagarpalikas, 08 Municipal Corporations, 04 Notified Areas and

 01 Urban Development Authority

 7600 MTD MSW is being generated

 185 gram per capita MSW is generated

 75 vermi compost plants are in operation and 21 vermi compost plants 

are constructed

 69 urban local bodies (ULB) have valid Authorization of the Board

 The Board issued Notice of Directions to 51 ULB

THE MUNICIPAL SOLID WASTES (MANAGEMENT 

AND HANDLING) RULES, 2000



 CPCB in collaboration with IIT, Delhi and 

others formulated the concept for 

Comprehensive Environmental Pollution 

Index (CEPI) 

 Analyzed the environmental status of 

industrial cluster in the country in 

consultation with MoEF 

 Clusters having CEPI  > 70 classified as 

Critically Polluted  Areas

 06 Critically Polluted Areas in Gujarat out 

of total 43 nos. of  the Due to stringent 

implementation of Action Plans, various 

action taken by DoEF, GPCB, GIDC, 

industrial associations, individual 

industries at present out of 06 industrial 

clusters Moratorium has been lifted from 

03 industrial clusters. 

COMPREHENSIVE ENVIRONMENT 

POLLUTION INDEX (CEPI)



Summary of effort made at Vapi to reduce CEPI and to implement 

Action plan ( 2010-2012)

Investment made by Rs in crore

VWEMCL members 80.81

WEMCL at CETP 8.08

VWEMCL at TSDF 7.34

TOTAL 96.24

Projects which are 
underway

379.48

Grand total 475.72

ACHIEVEMENTS IN VAPI



Year
COD

mg/l

BOD

mg/l

NH3-N

mg/l

2005 923 236 266

2008 662 234 162

2009 709 195 104

2010 474 103 83

2011 509 132 50

Up to July 

2012
394 116 45.833

ANNUAL AVERAGE OF EFFLUENT 

DISCHARGE FROM CETP – VAPI OUTLET



Investment:-

• Collectively by Industries: 

Rs. 230 Crores

• Implementation of action plans 

for up-gradation of their EMS/ 

adoption of new advance 

technology, Operation Cost by 

individual units: 

Rs. 8-10 Crores per Month

• Work under progress:

Rs. 26 Crores

• Proposed to invest  at Common 

infrastructure facilities: 

Rs.127.7 Crores

Name of Advance Treatment Techniques  Number of Units 

Multi Effect Evoparator 58 installed  + 10 
under installation 

Reverse Osmosis 43 installed + 5 
under installation 

Fenton Technology 11 industries + 2 
CETP 

AEROX System for Odour Control using Ozone 02 

Fumes incinerator for odour Control 03 

Rewcovery of NH3 from NH4Cl solution 01 

Recovery of ammonia from ammonium carbonate solution & 
mfg of soda ash, biological – Anoxic treatment for reduction 
of Ammonia. 

01 

MAP process for reduction of Ammonical Nitrogen. 01 (CETP – ETL) 

MBR technology for Secondary Treatment plant of trade 
effluent 

02 

Tertiary  Treatment with Electro Coagulation and filtration for 
reduction of COD & Ammonical Nitrogen. 

02 

Collective approximate capacity of MEE is 5974 KL and that of RO is 8388 KL totaling to 14,362 KL. 

Summary of effort made to reduce CEPI and to implement Action plan

ACHIEVEMENTS IN ANKLESHWAR



Performance of FETP at Piraman – A Trend Analysis

by CPCB

FETP Outlet

Year COD, mg/l BOD mg/l
Amm-N, 

mg/l

2008 2168 570.2 665.6

2009 2182.6 449.4 635.8

2010 1164.2 295 608.4

2011 550 160 240.33

2012 452 90 164

Amla Khadi which was carrying

industrial effluent since last two

decades is now free from

industrial effluent since one year

due to various concentrated

efforts.

FETP AT ANKLESHWAR



 MEGA PIPELINE  the treated effluent conveyance pipeline for Six CETPs   viz. 

Naroda, Odhav, Vatva etc.  and textile units of Narol

CETP Naroda:  (3 MLD) 

 Six effects Multiple Effect Evaporator system- 300 KLD   for concentrated 

effluent  will be commissioned very soon

 New electro coagulation tanks- 80 KLD for hardly biodegradable effluent, 

installed to achieve the norms.

 Augmentation in the existing aeration tank – 6 MLD is carried out 

Financial outlay for the above up-gradation is Rs. 15 Crore

CETP Vatva:  (16 MLD)

 Installation of additional clarifloculator for improved primary treatment- 2310 

m3

 Additional Secondary  Aeration tank for better secondary treatment -30000m3

 Multiple Effect Evaporator: 30m3/day ( Pilot Plant already installed)

 Installation of MEE-1000m3/day

Financial outlay for the above up-gradation is Rs. 56.10 Crore.

Conti..

ACHIEVEMENTS IN AHMEDABAD



Narol textile units:

• Commissioning of the new SCADA system operated pipeline for 

effluent conveyance 

• CETP  for textile units- 100 MLD

Financial outlay is Rs. 130 Crore

Danilimda area 

• Planning for conveyance and treatment (CETP) for the effluent

generating from the micro-small industries

• Financial outlay – Estimated-120 Crore

Up-gradation by individual Industrial unit (Vatva & Narol):

• Total financial outlay Rs. 36 Crore.

Year BOD in mg/l COD in mg/l

River

Sabarmati  at 

Vasna-Narol

Bridge

Permissible limit 30 100

2008 210 365

2011 40 114

ACHIEVEMENTS IN AHMEDABAD




